
Town of Thompson's Station
Utility Board & BOMA Work Sessions

Virtual Meeting Agenda
July 22nd, 2020

1. Wastewater Fund CIP Projects: 6:00 – 7:00

TS WW TREATMENT PLANS UPGRADES REGIONAL - COMBINED DRAWING 
SET_06-11-2020.PDF
MAP REGIONAL WW TREATMENT PLANT UPGRADES.PDF
TS WW TREATMENT PLAN UPGRADES PRELIMINARY ENGINEERING 
REPORT COMBINED.PDF

2. General Fund CIP: 7:00 – 8:00

CAPITAL IMPROVEMENT_TS_VER1.PDF
FY21 CIP PLANNING 2.PDF
RECOMMENDED IMPROVEMENT PROJECTS.PDF
REVISED PARKS_GREENWAYTRAIL_ALLPHASES_24X36.PDF
TDOT TERMINI EXHIBIT.PDF

Adjourn

This meeting will be held at 6:00 p.m. remotely by electronic means due to the 
COVID-19 emergency.

Documents:

Documents:

https://www.thompsons-station.com/dec1b3d2-31fe-4eb3-8f4b-a65d90570061
[...]
2.2.1 Physical Characteristics ........................................................................................ 2 

2.2.2 Water Resources ................................................................................................... 3 

2.2.3 Environmental Sensitive Areas or Features ........................................................... 3 

2.2.4 Floodplains ........................................................................................................... 4 

2.3 Growth Areas and Population Trends ............................................................................... 4 

2.4 Community Engagement .................................................................................................. 6 

3.0 EXISTING FACILITIES .................................................................................................... 7 

3.1 Location Map .................................................................................................................... 7 

3.2 Condition of Existing Facilities ......................................................................................... 7 

3.2.1 Influent Pump Station .......................................................................................... 7 

3.2.2 Lagoon Cells ......................................................................................................... 8 

3.2.3 Pump Stations ...................................................................................................... 9 

3.2.4 Plant Operations Building ....................................................................................10 

3.3 Financial Status of any Existing Facilities ....................................................................... 12 

3.4 Water/Energy/Waste Audits ........................................................................................... 12 

4.0 NEED FOR PROJECT ...................................................................................................13 

4.1 Health, Sanitation and Security ...................................................................................... 13 

4.2 Aging Infrastructure ....................................................................................................... 13 

4.3 Regulatory Compliance ................................................................................................... 13 

4.4 Reasonable Growth ......................................................................................................... 14 

5.0 ALTERNATIVES CONSIDERED ....................................................................................15 

5.1 Alternatives Descriptions ................................................................................................ 15 

5.1.1 Alternative 1 - Expand Existing Lagoons ..............................................................15 

5.1.2 Alternative 2 - Membrane Bioreactors .................................................................16 

5.1.3 Alternative 3 - Sequencing Batch Reactors ...........................................................16 

5.1.4 Alternative 4 - Oxidation Ditch Process ................................................................17 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | ii 

 

 

5.2 Design Criteria ................................................................................................................ 17 

5.3 Reference Information .................................................................................................... 18 

5.4 Map ................................................................................................................................ 19 

5.5 Environmental Impacts .................................................................................................. 19 

5.6 Land Requirements ........................................................................................................ 19 

5.7 Potential Construction Problems .................................................................................... 20 

5.8 Sustainability Considerations .......................................................................................... 20 

5.9 Cost Estimate .................................................................................................................. 22 

6.0 SELECTION OF AN ALTERNATIVE ..............................................................................23 

6.1 Life Cycle Cost Analysis .................................................................................................. 23 

6.2 Non-Monetary Factors .................................................................................................... 23 

7.0 RECOMMENDED ALTERNATIVE .................................................................................25 

7.1 Preliminary Project Design ............................................................................................. 25 

7.1.1 Influent Lift Station .............................................................................................25 

7.1.2 Influent Screening and Flow Distribution ............................................................25 

7.1.3 Aeration/Anoxic Basins .......................................................................................26 

7.1.4 Membrane Bioreactors.........................................................................................26 

7.1.5 UV Disinfection ...................................................................................................27 

7.1.6 Effluent Storage ...................................................................................................27 

7.1.7 Plant Drain Lift Station ........................................................................................28 

7.1.8 Aerobic Digestion ................................................................................................28 

7.1.9 Operations Building Modifications ......................................................................28 

7.1.10 Standby Generator ...............................................................................................28 

7.1.11 Biosolids Dewatering ...........................................................................................29 

7.2 Project Schedule ............................................................................................................. 29 

7.3 Permit Requirements ...................................................................................................... 29 

7.4 Total Project Cost Estimate ............................................................................................. 29 

8.0 CONCLUSIONS AND RECOMMENDATIONS ...............................................................30 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | iii 

 

 

FIGURES     
Figure 2.1 - Population Projections ............................................................................................ 4 

Figure 2.2 - Wastewater Flow Projections .................................................................................. 6 

Figure 3.1 - Existing Influent Pump Station ................................................................................ 8 

Figure 3.2 - PS-1 .......................................................................................................................10 

Figure 3.3 - Existing Ultraviolet Disinfection Unit .......................................................................11 

Figure 3.4 - Filtered Water Skid-Mounted Pump Station ...........................................................12 

 
 
TABLES     
Table 2.1 - Population Projections.............................................................................................. 5 

Table 2.2 - Wastewater Flow Projections at the Regional WWTP .............................................. 5 

Table 3.1 – Summary of Treatment Pond Capacity .................................................................... 9 

Table 5.1 - Influent Design Parameters .....................................................................................18 

Table 5.2 - Effluent Design Criteria ...........................................................................................18 

Table 5.3 - Environmental Impacts for each Alternative ............................................................19 

Table 5.4 - Land Requirements for each Alternative .................................................................20 

Table 5.5 - Potential Construction Problems for each Alternative ..............................................20 

Table 5.6 - Land Requirements for each Alternative .................................................................21 

Table 5.7 - Opinions of Probable Construction Cost ..................................................................22 

Table 6.1 - Life Cycle Cost Analysis ..........................................................................................23 

Table 6.2 - Analysis of Non-Monetary Factors ..........................................................................24 

Table 7.1 - Influent Lift Station Pumps ......................................................................................25 

Table 7.2 - Influent Screens ......................................................................................................26 

Table 7.3 - Aeration / Anoxic Basins .........................................................................................26 

Table 7.4 - Membrane Bioreactor Equipment ............................................................................27 

Table 7.5 - UV Disinfection System ...........................................................................................27 

Table 7.6 - Aerobic Digestion ....................................................................................................28 

Table 7.7 - Biosolids Dewatering ...............................................................................................29 

 
 
APPENDICES 
APPENDIX A - Figures 

APPENDIX B - Tables 

APPENDIX C - State Operating Permit No.  SOP-04058 

 
 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 1 

 

 

1.0 INTRODUCTION 

The Town of Thompson’s Station (the Town) provides wastewater collection and treatment 

services for a portion of its residents.  To provide this service, the Town operates two wastewater 

treatment plants (WWTPs), the Heritage Commons WWTP and the Regional WWTP. The 

Heritage Commons WWTP, located at 4625 Thompson’s Ridge Road, serves the area 

surrounding Town Hall and the building south of Town Hall. The Heritage Commons WWTP is 

the smaller of the two plants and is currently not designated as requiring upgrades. The Regional 

WWTP, located at 4549 Columbia Pike, provides wastewater treatment for the majority of the 

Town’s system. The plant was constructed in 2005 and operates Sheaffer System aerated 

lagoons and currently treats an average of 375,000 gallons per day (GPD). All wastewater is 

treated and then filtered using disc filters prior to ultraviolet (UV) disinfection. Disinfected filtered 

effluent is discharged to land application drip fields.  

 

Treated effluent is currently land applied to two remote land application sites, known as the Ozzad 

and Tollgate properties, which total approximately 28 acres. Additional properties, the Hill property 

and Alexander property, have been purchased.  Construction of 20 acres of drip system is 

currently (2020) underway on the Hill property.   Disposal systems have not been designed or 

constructed for the Alexander property. Exhibit 1 (Appendix A) shows the location of the treatment 

facility, as well as the location of the two existing and two proposed effluent disposal sites. A 

process flow diagram is provided in Exhibit 3 (Appendix A). 

 

The intent of this project is to upgrade the treatment facilities to accommodate future growth and 

to provide a higher level of treatment for future potential changes in effluent disposal permit limits. 

The new facility will convert the existing system from a lagoon system to membrane technology. 

The proposed improvements include upgraded influent pumping, new headworks screening, 

influent equalization utilizing the existing Cell 2, new aeration basins and membrane bioreactor 

(MBR) treatment, UV disinfection, aerobic digestion, and solids dewatering. The project will 

provide a higher level of treatment, reduced nutrient loading to the drip fields, and improved solids 

handling for the system. The new treatment capacity will be increased from the current 0.47 million 

gallons per day (MGD) to 1.0 MGD. The Town currently operates 28 acres of existing subsurface 

drip irrigation fields split between the Ozzad and Tollgate properties. The two land application 

sites support an effluent disposal capacity of at least 280,000 GPD. A third land application site, 

the Hill property, is currently under construction and will provide an additional 210,000 GPD of 

disposal capacity. In addition to these sites, the Town is currently in the process of analyzing the 

soil conditions of a property purchased in 2018, the Alexander property, to determine the potential 

effluent disposal capacity. To achieve the ultimate capacity of 1,000,000 GPD, the Town will 

pursue a phased approach to the permitting of the plant in accordance with Tennessee 

Department of Environment and Conservation (TDEC) requirements. TDEC is currently 

considering a new state regulation that would allow for permitted disposal by reuse. The Town 

intends to pursue this alternative means of effluent disposal once it becomes available. 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 2 

 

 

2.0 PROJECT PLANNING 

2.1 Location 

The Town of Thompson’s Station serves approximately 1,960 residents within the Town’s 

boundary as well as surrounding residents and businesses near the Town limits. The Town is 

located in Williamson County, Tennessee, and is approximately 30 miles south of Nashville, 

Tennessee. Exhibit 1 (Appendix A) depicts the extent of the Town’s wastewater system service 

area. 

2.2 Environmental Resources Present 

2.2.1 Physical Characteristics 

2.2.1.1 Climate 

The climate at the Regional WWTP is characterized by mild winters, warm summers, and 

abundant rainfall. Over the course of the year, the temperature in Thompson’s Station typically 

varies from 30 degrees F to 89 degrees F and is rarely below 15 degrees F or above 95 degrees 

F. The hot season lasts for approximately 3.8 months from May to September, with an average 

daily high temperature above 80 degrees F. The cold season lasts for approximately 3.0 months 

from November to February, with an average daily high temperature below 56 degrees F.   

 

The total annual precipitation for the Town is 38 inches per year. The heaviest rainfall months 

occur between March and August, with a greater than 32% chance of a given day being a wet 

day. Chances of snowfall are mild with an average accumulation during winter months of 

0.3 inches.  

2.2.1.2 Topography and Drainage 

According to U.S. Geological Survey (USGS) quadrangle maps, the local topography within the 

Town’s service area is generally hilly and drains to the Harpeth River (Exhibit 1, Appendix A) and 

is located within the Harpeth River Watershed. The Town has an average elevation of 801 feet 

National Geodetic Vertical Datum (NGVD).  

2.2.1.3 Geology and Soils 

According to United States Department of Agriculture (USDA) National Resources Conservation 

Services Williamson County Soils Survey (National Cooperative Soil Characterization Database, 

1964), regional geology found in Williamson County is categorized into eight different soil 

associations and is underlain by sedimentary rocks ranging from the Mississippian to the 

Ordovician. Within the county, there are four main physiographic divisions; they are the Highland 

Rim, the outer Central Basin, the inner central Basin, and the Harpeth River Valley. The Town 

falls within the terraces and bottom lands of the Harpeth River Valley (Exhibit 4, Appendix A). The 

bottom lands and terraces within the valley gently slope to nearly level areas in the meanders of 

streams. In these areas, most of the soils have a medium to high content of phosphorus.  

 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 3 

 

 

This region of soils can be characterized as generally having Maury-Armour-Braxton association 

and Dellrose-Mimosa-Rocklands association. The Maury-Armour-Braxton association contains 

gently rolling soils underlain by phosphatic limestone on uplands of the outer Central Basin. The 

soils are moderately deep to deep and generally are well drained. Erosion is slight to moderate 

on the gently sloped soils but is moderate to severe on the steeper soils. Similarly, the Dellrose-

Mimosa-Rockland association consists of steep, cherty soils underlain by clayey phosphatic 

limestone on uplands of the outer Central Basin.  

2.2.2 Water Resources 

2.2.2.1 Hydrology 

The Harpeth River drainage basin in which the Town is located covers approximately 863 square 

miles of land over five counties (Exhibit 5, Appendix A). There are 1,314 stream miles and 655 

lake acres within the Harpeth River Watershed, with the Harpeth River, South Harpeth River, and 

West Harpeth River making up the larger rivers. All three begin in the northern-most point of the 

basin and flow towards the southeast to eventually drain into the Cumberland River.  

2.2.2.2 Surface Water Quality 

The West Harpeth River, which falls into the Harpeth River drainage basin, is the nearest body of 

water that is listed on the Section 303(d) list of impaired waters. This section of the Clean Water 

Act requires that each segment of a water body that is not meeting its designated uses based on 

an assessment of ambient water quality be tabulated for future completion of a total maximum 

daily load (TMDL) study. The West Harpeth River has history of recreational impairment caused 

by Escherichia coli (E. Coli) since reporting began in the 1990’s. The most recent 303(d) list, 

completed in 2016, indicated two new causes for impairment due to alteration in stream-side or 

littoral vegetative covers and sedimentation. An implementation plan is in place to identify point 

and non-point sources of impairment and to continue monitoring the surface water quality of the 

river. 

2.2.3 Environmental Sensitive Areas or Features 

According to the National Wetlands Inventory (NWI), a freshwater forested/shrub wetland is 

located directly east of the Regional WWTP. This wetland is classified as nontidal and is 

dominated by trees, shrubs, persistent emergent, and emergent mosses or lichens. Within its 

classification, the water regime is seasonally flooded where surface water is present for extended 

periods but is absent during non-growing seasons.  

2.2.3.1 Archeological and Historical Sites 

According to data obtained from the Tennessee Division of Archaeology, there are no public 

archaeological sites located within the Town’s service area. However, the Tennessee Historical 

Commission’s database indicates there are several historical sites within the Town’s service area. 

None of the historical sites will be disturbed as a part of the upgrades made to the Regional 

WWTP. 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 4 

 

 

2.2.4 Floodplains 

The floodplain map for the area immediately surrounding the Regional WWTP was created using 
[...]
under-performed the average life expectancy by 10 to 15 years. The lagoon liner failure in Cell 2 

left the plant with one cell out of service for two to three years. Besides the lagoon liner failures, 

there are no other major infrastructure failures that have occurred due to aging equipment. 

 

The Town is currently investigating possible inflow and infiltration (I&I) within the system. The 

results of this investigation will determine the need for future projects to repair the pipe network. 

4.3 Regulatory Compliance 

On April 19, 2017, the Town’s State Operating Permit (SOP) No. SOP-04058 was renewed to 

give the Town permission to continue its operation of a grinder pump, low pressure collection 

system, aerated treatment/storage lagoons, disc filters, UV disinfection, and drip irrigation system 

(Appendix C). The permit, which is set to expire on September 30, 2020, also outlines a schedule 

to achieve regulatory compliance by the upgrade/modification of the existing wastewater 

treatment system. Phase one, which was scheduled to be completed by September 1, 2015, 

includes procuring professional assistance to accomplish the following: 

 

▪ Evaluate existing WWTP operations 

▪ Determine necessary upgrades to increase treatment capacity from 500,000 GPD to 1.0 

MGD 

▪ Determine necessary upgrades to meet 2012 Environmental Protection Agency (EPA) 

Unrestricted Urban Reuse standards 

▪ Evaluate existing distribution/collection system to include upgrade recommendations 

based on potential future growth 

▪ Identify potential irrigation sites for disposal and reuse 

▪ Develop cost estimates for all recommended upgrades 

▪ Assist the Town in developing a reasonable implementation plan 

 

Phase one of the compliance schedule was achieved after the development of the Town’s 2018 

Master Plan and 2018 effluent disposal technical memorandum. The start of phase two of the 

compliance schedule has begun as the design of WWTP upgrades began in March 2020. Project 

completion is scheduled for December 2022. 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 14 

 

 

4.4 Reasonable Growth 

The anticipated growth of population and wastewater flow contributions within the system is 

described in section 2 of this report and the 2018 Wastewater Master Plan. As flows continue to 

increase and to approach 0.75 MGD, the capacity of the existing plant and the effluent disposal 

capacity will be exceeded. As a result, the improvements recommended in this report to the 

treatment plant will need to coincide with effluent disposal improvements. 

 

As flows continue to increase and the plant’s disposal capacity nears 1.0 MGD, it would be 

appropriate to begin planning for expansion of the plant and additional disposal alternatives. The 

expansion of the plant can be phased in each of the alternatives discussed below. Additional 

effluent disposal alternatives can include land application, reuse, or surface water discharge.    



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 15 

 

 

5.0 ALTERNATIVES CONSIDERED 

Since 2018, four different alternatives have been developed and analyzed for the upgrades and 

improvements to the Regional WWTP. These alternatives were created and measured based on 

each alternative’s ability to efficiently address the concerns presented in the previous sections of 

this report.  

 

▪ Expansion of existing lagoons 

▪ Membrane bioreactors 

▪ Oxidation ditches 

▪ Sequencing batch reactor (SBR) 

 

For each of the four alternatives that were considered, the following key factors were analyzed: 

construction cost, O&M cost, land requirements, flexibility, and operational reliability/simplicity. 

This analysis of each alternative will provide the background information needed to present the 

engineer’s recommendation for the Regional WWTP. An additional alternative to pump 

wastewater to a surrounding community for treatment was analyzed, but not listed above. This 

alternative was not pursued as a result of the cost, insufficient system capacity of neighboring 

communities, and agreement coordination that would be required. 

5.1 Alternatives Descriptions 

5.1.1 Alternative 1 - Expand Existing Lagoons 

Alternative 1 describes the improvement made to the existing lagoon system to increase its 

capacity to 1.0 MGD. The existing lagoon system was designed to be upgradable to a capacity of 

1.0 MGD. However, since its design in 2004, the TDEC design criteria for ponds and aerated 

lagoons has been updated. In January 2016, changes were made to the design equation that 

would make it difficult to permit the plant for its intended future capacity. The following scope is 

included in this alternative: 

 

▪ Expand or replace the existing influent lift station 

▪ Construct new influent fine screens and flow distribution box 

▪ Construct a third lagoon with a volume roughly equivalent to Cell No. 1 

▪ Install additional blowers to meet capacity 

▪ Install additional static tube aerators or another form of aeration 

▪ Replace existing filter fee pump and installing a second pump 

▪ Replace the existing filter package with a new 100-micron filter 

▪ Add an additional UV unit to the existing UV disinfection system 

▪ Rehabilitate the existing operations building 

▪ Add a new standby generator 

▪ Expand land application system 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 16 

 

 

5.1.2 Alternative 2 - Membrane Bioreactors 

Alternative 2 consists of installing MBRs to increase the capacity of the Regional WWTP to 

1.0 MGD, with the capability of future expansion to 1.5 MGD. The following scope is included in 

this alternative: 

 

▪ Decommission the existing influent lift station and install a new influent lift station 

▪ Construct new influent fine screens and flow distribution box 

▪ Modify existing Cell 2 to provide effluent storage 

▪ Install two new reactor basins with anoxic and aerobic zones 

▪ Construct an MBR system  

▪ Add an additional UV unit to the existing UV disinfection system 

▪ Construct an aerobic digester and sludge dewatering press 

▪ Implement improvements to the existing electrical system, including a new backup power 

generator 

▪ Rehabilitate the existing operations building 

▪ Implement site improvements, including piping, roadways, and other utilities  

▪ Expand land application system 

▪ Add a new standby generator 

 

This alternative also provides a solution for a simple phased capacity increase with the addition 

of more membrane modules. Initially, process piping may be oversized. 

5.1.3 Alternative 3 - Sequencing Batch Reactors 

Alternative 3 includes the installation of an SBR system. With SBR system, wastewater treatment 

occurs in one tank over a specified period of time and is considered an extended aeration process. 

The work to complete this alternative includes: 

 

▪ Decommission the existing influent lift station and install a new influent lift station 

▪ Construct new influent fine screens and flow distribution box 

▪ Install two new SBR basins, with provisions for a future 3rd basin 

▪ Implement Post-SBR flow equalization 

▪ Install additional disc filters for solids removal 

▪ Install one new UV unit, and relocate the existing UV disinfection system 

▪ Construct an aerobic digester and sludge dewatering press 

▪ Construct a new blower and operations building 

▪ Install a new backup power generator 

▪ Implement site improvements, including piping, roadways, and other utilities  

▪ Expand of land application system 

▪ Add a new standby generator 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 17 

 

 

5.1.4 Alternative 4 - Oxidation Ditch Process 

Alternative 4 includes the installation of an oxidation ditch system. This type of plant is considered 

an extended aeration process and is established in the wastewater treatment industry. Alternative 

4 would also include the following improvements: 

 

▪ Decommission the existing influent lift station and install a new influent lift station 

▪ Install new influent fine screens and flow distribution box 

▪ Construct two new oxidation ditch/Carrousel basins, with anoxic zones and internal 

recycle 

▪ Two secondary clarifiers with provisions for a third in the future 

▪ Return activated sludge (RAS) and waste activated sludge (WAS) pumping 

▪ Disc filters for solids removal 

▪ One new UV unit, and relocate the existing UV disinfection system 

▪ Aerobic digester and sludge dewatering press 

▪ New blower and operations building 

▪ New backup power generator 

▪ Miscellaneous site improvements, including piping, roadways, and other utilities  

▪ Expansion of land application system 

▪ New standby generator 

5.2 Design Criteria 

The design criteria for all alternatives were examined to provide improvements to the existing 

Regional WWTP to increase its overall capacity and efficiency. The following codes and 

guidelines are utilized during the alternative selection process and design phase: 

 

▪ TDEC, Design Criteria for Sewage Works 

▪ Ten State Standards for Wastewater 

▪ Water Environment Federation MOP 8 – Design of Water Resource Recovery Facilities 

▪ U.S. EPA 2012 Guidelines for Water Reuse 

▪ 2018 International Building Code 

▪ 2018 International Existing Building Code 

▪ 2018 International Mechanical Code 

 

Influent loadings at the Regional WWTP for nitrogen and biochemical oxygen demand (BOD) 

were analyzed using influent data collected for a study completed by SSR in 2015. The sampled 

values included both raw wastewater and wastewater mixed with septage. Because the Town has 

stopped accepting septage, those latter values have been deleted from the analyzed data. The 

results of this data collection were utilized to outline the plant’s design parameter, which are 

summarized in Table 5.1. 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 18 

 

 

Table 5.1 - Influent Design Parameters 

Parameter Initial Design Ultimate 

Flow (MGD) 

Annual Average Daily Flow (AADF) 

Peak Month Flow 

Peak Daily Flow 

Instantaneous Peak Flow 

 

1.0 

1.2 

1.7 

3.0 

 

1.5 

1.7 

2.4 

4.5 

BOD5,  

Avg. Concentration (mg/L) 

Avg. Loading (lb/day) 

Peak Month Load (lb/day) 

 

223 

1853 

2232 

 

223 

2790 

3162 

 

Total Kjeldahl Nitrogen 

Avg. Concentration (mg/L) 

Avg. Loading (lb/day) 

Peak Month Load (lb/day) 

 

55 

459 

550 

 

55 

688 

780 

 

Currently, there is minimal industrial flow.  The Town will continue to monitor existing industrial 

users and will enforce the existing pretreatment program. 

 

The facility will be designed for Class II reliability. 

 

The plant will be designed to provide effluent suitable for unlimited public access (urban) reuse, 

in accordance with EPA reuse criteria.  The design criteria for the effluent are listed in Table 5.2. 

 

Table 5.2 - Effluent Design Criteria 

Parameter Initial Design Ultimate 

Flow (MGD) 

Annual Average Daily Flow (AADF) 

 

1.0 

 

1.5 

BOD5, Concentration (mg/L) ≤10 mg/L ≤10 mg/L 

TSS Concentration (mg/L) ≤ 5 mg/L ≤ 5 mg/L 

Turbidity (NTU) ≤ 2 NTU ≤ 2 NTU 

pH 6 - 9 6 - 9 

Fecal Coliform Non-detect Non-detect 

5.3 Reference Information 

The following items were referenced in the creation of this report: 

 

▪ Town of Thompson’s Station 2018 Wastewater System Master Plan, Barge Design 

Solutions, September 2018 

▪ Thompson’s Station Regional Wastewater Treatment and Reuse System Background and 

Discussion of System Capacity, Sheaffer Wastewater Solutions, LLC, October 2013 

▪ State Operating Permit No. SOP-04058, issued April 19, 2017 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 19 

 

 

▪ SSR Town of Thompson’s Station, Tennessee Evaluation of Wastewater Treatment 

Facility and Disposal Options, Study Report, September 1, 2015 

▪ Regional Wastewater Treatment Plant As-Built Drawings, Sheaffer Wastewater 

Solutions, LLC, August 2006 

5.4 Map 

Maps of alternative 3 and 4 are presented in Appendix A.  

5.5 Environmental Impacts 

Each of the four alternatives will have minimal direct environmental impact.  In each case, the 

effluent quality will be significantly better than the existing lagoon effluent, providing a beneficial 

impact on the environment, even when used strictly for subsurface land application.  In the longer 

term, the provision of a high-quality reclaimed water, with a high degree of reliability, will provide 

additional environmental benefits.  There will be more environmental impacts with Alternative 1 

as land will have to be found for construction of the third lagoon in the future.  Similarly, both 

Alternatives 3 and 4 will require additional land.  However, none of the alternatives include any 

river, stream, or wetland crossings and do not impact the 100-year flood plain.  The following table 

addresses the environmental impacts of each alternative. 

 
Table 5.3 - Environmental Impacts for each Alternative 

 1 - Aerated 

Lagoons 
2 - MBRs 3 - SBRs 

4 - Oxidation 

Ditch 

Floodplain Impacts Potential impact 

from expansion 

None None None 

Wetlands Impacts None None None None 

Endangered Species 

Impacts 

None None None None 

Historical/Archaeological 

Impacts 

None None None None 

Permits Required ▪ Modified SOP 

▪ Construction 

Permit 

▪ NPDES 

Stormwater 

▪ Modified SOP 

▪ Construction 

Permit 

▪ NPDES 

Stormwater 

 

▪ Modified SOP 

▪ Construction 

Permit 

▪ NPDES 

Stormwater 

 

▪ Modified SOP 

▪ Construction 

Permit 

▪ NPDES 

Stormwater 

5.6 Land Requirements 

The land requirements vary with each alternative.  Alternative 1 requires the most land, as a large 

42 million-gallon (MG) lagoon will have to be sited.  This will require either purchasing additional 

property east of the existing lagoons or constructing the third lagoon over the existing dog park 

and community gardens west-northwest of the existing lagoons.  Alternative 2 can be constructed 

essentially within the existing footprint of the treatment system.  Both Alternatives 3 and 4 will 

require additional property; however, some portions of the Hill property which were deemed 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 20 

 

 

unsuitable for effluent land application would be potential sites for the treatment facilities.  The 

following table summarizes the land requirements for each alternative. 

 

Table 5.4 - Land Requirements for each Alternative 

 
1 - Aerated 

Lagoons 
2 - MBRs 3 - SBRs 

4 - Oxidation 

Ditch 

Additional Land Required 12 Acres None 5 Acres 7 Acres 

Acquisition Either currently 

owned or to be 

acquired 

Currently 

owned 

Currently 

owned 

Currently owned 

5.7 Potential Construction Problems 

Each of the alternatives has some potential construction problems.  One problem common to all 

alternatives is the anticipated high groundwater at the influent lift station.  Discussions with Town 

staff indicate that rock occurs at a relatively shallow depth but that previous lift station construction 

required significant dewatering.  For this reason, the use of pre-cast structures for the new lift 

station is preferred. 

 

For the remaining alternatives, the nature and extent of construction issues vary.  The potential 

construction problems for each of the alternatives are summarized in the following table. 

 

Table 5.5 - Potential Construction Problems for each Alternative 

 1 - Aerated 

Lagoons 
2 - MBRs 3 - SBRs 4 - Oxidation Ditch 

Construction 

Problems 

Anticipated 

Limited access to 

site due to CSX 

railroad 
[...]
Table 5.7 - Opinions of Probable Construction Cost 

 
1 – Expanded 

Lagoons 
2 – MBRs 3 – SBRs 

4 – Oxidation 

Ditch 

Construction Cost (with 

35% Contingency) 

$ 18.3 M $ 13.1 M $ 20.6 M $ 20.3 M 

Design/Administrative 

Costs 

$ 1.4 M $ 1.9 M $ 1.5 M $ 1.5 M 

Construction 

Administration 

$ 1.4 M $ 1.9 M $ 1.5 M $ 1.5 M 

Property Acquisition - - $ 150,000 $ 210,000 

Total Capital Costs $ 21.3 M $ 14.5 M $ 23.8 M $ 23.5 M 

Annual O&M Costs $ 300,000 $ 500,000 $ 310,000 $ 360,000 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 23 

 

 

6.0 SELECTION OF AN ALTERNATIVE 

6.1 Life Cycle Cost Analysis 

A present worth (life cycle) analysis was conducted to compare the four alternatives. For each of 

the alternatives, the total project costs are identified in terms of present worth value based on 

TDEC’s guidelines for life cycle analysis. The uniform series present worth of annual O&M was 

calculated using a discount rate of 5.0% over a 30-year planning period. Life cycle cost analysis 

for each alternative is presented in the table below and Appendix B. 

 

Table 6.1 - Life Cycle Cost Analysis 

 
1 – Expanded 

Lagoons 
2 – MBRs 3 – SBRs 

4 – Oxidation 

Ditch 

Total Capital Costs $ 21.3 M $ 15.1 M $ 23.8 M $ 23.5 M 

Uniform Series Present 

Worth of Annual O&M 

$ 4.6 M $ 8.1 M $ 4.8 M $ 5.5 M 

Present Worth of Salvage 

Value (SPPW) 

$ 3.3 M $ 2.4 M $ 3.8 M $ 3.7 M 

Net Present Value (NPV) $ 22.5 M $ 20.8 M $ 24.8 M $25.4 M 

6.2 Non-Monetary Factors 

Several non-monetary factors were taken into consideration with the analysis and selection of a 

potential alternative. These factors include community perception, operator training, and future 

permitting. Table 6.2 outlines the non-monetary factors for each alternative and gives it a rating 

on scale from low to high on the level of potential issues.  

 

Community perception could be a potential factor involved in the selection of a recommended 

alternative. The community’s involvement in the Town’s monthly utility board meetings has 

previously revealed concerns about the potential risks of installing new facilities within and around 

the existing berm at the Regional WWTP. A geotechnical investigation will be completed to help 

dictate the validity of the community concerns.  

 

With the installation of Alternatives 2 through 4, operators would be required to learn how to 

properly run the plant using the new technology. Each new technology provides a certain level of 

complication that would be new to the plant’s existing operators. With Alternative 1, it is anticipated 

that no new operators would be required to properly run the plant. However, with Alternatives 2, 

3 and 4, at least one additional operator would be required.  

 

 

 

 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 24 

 

 

Permitting issues can arise easily with Alternative 3 and 4 due to the land acquisition that each of 

them require. The acquisition of land within the area can be costly and take up land that could 

potentially be used for future drip irrigation.  

Table 6.2 - Analysis of Non-Monetary Factors 

 
1 – Expanded 

Lagoons 
2 – MBRs 3 – SBRs 

4 – Oxidation 

Ditch 

Community Perception Medium High Low Low 

Operator Training N/A Medium High High 

Permitting  Low Medium High High 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 25 

 

 

7.0 RECOMMENDED ALTERNATIVE 

Based on the estimated construction cost, life cycle cost, lack of potential construction problems, 

and analysis of non-monetary factors, Alternative 2, which includes the construction of a 1.5 MGD 

MBR plant, is the recommended alternative. Additionally, Alternative 2 can be readily phased and 

will provide a level of treatment that could be used for potential public access reuse in the future.  

7.1 Preliminary Project Design 

7.1.1 Influent Lift Station 

A new influent lift station will be constructed to address capacity issues as well as maintenance 

issues that have resulted from previous flooding at the station. The existing 15-inch gravity sewer 

and 12-inch force main will both be re-routed to the new lift station through a new portion of 18-

inch gravity sewer. Three new submersible pumps will be installed into a 12-foot diameter and 

27-foot deep wet well. The influent pumps will be capable of handling flows to a firm capacity of 

4.5 MGD and will be equipped with variable speed drives. The variable speed drives will allow the 

pumps to meet near-term average daily flows as well as future peak hourly flows. Pump curves 

for these pumps are located in Appendix B. Odor control will be achieved by a biological air 

scrubber capable of six air changes per hour.   

 
Table 7.1 - Influent Lift Station Pumps 

Influent Lift Station Pumps 

Number 3 

Type Non-clog submersible 

Rated Capacity, GPM (ea.)  2,150 

Rated Head, feet (ea.) 80 

Depth of Wet Well, feet 27 

Nominal Pump Operating Speed, rpm 1185 

Motor Rating, hp 90 

Drive Variable speed 

Electrical Service 460-volt, 3 Phase 

Manufacturer Flygt or equal 

Meter 
14-inch Electromagnetic Flow Meter, Endress 

Hauser, Rosemount, Toshiba, or equal 

7.1.2 Influent Screening and Flow Distribution 

Two new influent screens will be installed on an elevated structure next to the new MBRs. Each 

screen will have a rated capacity of 1.5 MGD to provide redundancy. The screens will require a 

dumpster to store the screenings and will have the capacity to install a screenings 

washer/compactor in the future. Access stairs will be provided for the cleaning and maintenance 

of the screens. An elevated steel flow distribution box with adjustable weir gates will be installed 

to split flow equally between the aeration basins.  



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 26 

 

 

Table 7.2 - Influent Screens 

Influent Screens 

Number 2 

Type Rotary Drum 

Hydraulic Capacity each, MGD 1.5 

Bar Spacing, inch 2 mm 

Channel Width, feet 3.0 

Manufacturers Ovivo, Parkson, Enviro-Care 

7.1.3 Aeration/Anoxic Basins 

Two new basins will be installed to provide biological treatment of the organic load in the influent 

wastewater.  The basins will be partitioned with non-hydrostatic baffles to provide anoxic zones 

(for denitrification) and aeration zones.  Mixed liquor from the membrane tank will be returned to 

the anoxic zone.  The mixed liquor will flow from the reactor basins to the MBR skids.  

 
Table 7.3 - Aeration / Anoxic Basins 

Reactor Basins 

Number 2 

Capacity, gals (each basin) 308,000 

Anoxic Capacity, gals. (total) 74,000 

Aeration Capacity, gals. (total) 234,000 

Tank Diameter, feet 35 

Tank Height, feet 24 

Material/Coating Pre-Stressed Concrete 

Roof Type Open top 

Foundation Type Diaphragm 

Manufacturer CROM or equal 

7.1.4  Membrane Bioreactors 

The recommended alternative includes an MBR system.  The system is designed around tubular 

reinforced membranes, as these systems have the longest operational life and a large number of 

installations.  The membranes will be housed in a concrete structure and ancillary equipment will 

be housed in two separate skids.  Within the membrane structure, there will be room for two 

membrane trains, which each contain four membrane cassettes. The two membrane trains will 

provide adequate capacity for up to 1.0 MGD AADF and 3.0 MGD peak flow.  In the future, as 

flows increase, an additional membrane train can be installed, providing an ultimate capacity of 

1.5 MGD AADF and 4.0 MGD peak flow. 

 

The equipment skids will house support equipment for the membrane system. These include 

membrane scour blowers, RAS pumps, permeate pumps, and chemical feed systems. A 20-foot 

by 20-foot pre-engineered metal building adjacent to the membrane container will house a 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 27 

 

 

chemical storage tanks. Flow from the MBR will then be pumping directly to the UV disinfection 

system. A list of the equipment and sizing for the MBR system is provided in Table 7.5. 

 

Table 7.4 - Membrane Bioreactor Equipment 

Membrane Bioreactors 

Number of Trains 2 

Capacity, MGD (each) 0.5 

Train Width, feet 9.0 

Train Length, feet 30.0 

Manufacturer Suez or equal 

7.1.5 UV Disinfection 

The existing Enaqua UV disinfection unit is located within the operations building. The existing 

unit was designed to treat lagoon effluent at flows up to roughly 1.0 MGD, with a resulting fecal 

coliform load of non-detectable colony-forming units (CFU) per 100 mL.  The dosage rate for the 

existing unit is 35 mJ/cm2-sec.  A new unit designed to provide disinfection for unrestricted urban 

area public access reuse and to meet the anticipated flow demands will be installed.  The new 

unit will be similar to the existing unit and will be a package-type open-channel system with low-

pressure, high-intensity (LPHI) lamps designed to deliver a UV dose to the wastewater. Any flow 

that does not meet the transmittance requirements for disinfection will be diverted to land 

application. 

 

Table 7.5 - UV Disinfection System 

UV Disinfection System 

Number of channels 2  

Peak Design Flow, MGD 3.0 

UV Transmittance, % UVT (min.) 65.0 

Dosage, mJ/cm2-sec 80 

Total Number of Reactors 4 

Total Number of Banks 2 

Lamps per Bank 5 

Lamps per Rack 60 

Total Number of Lamps in System 480 

Manufacturer Enaqua, Trojan, or Xylem 

7.1.6 Effluent Storage 

Plant flow is passed through the UV disinfection system and finished water is stored in a clearwell. 

The finished water is then pumped to drip irrigation fields via two end-suction pumps. During wet 

periods, excess flow is directed through the existing overflow pipe to PS-1. As a part of this 

alternative design solution, it is recommended that the overflow be re-directed to the existing 

PS-2. Any overflow would then accumulate in Cell 2 for long-term storage. After it is determined 



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 28 

 

 

that additional flow can be accommodated in the drip irrigation fields, a 150 GPM slide slope pump 

will pump the treated effluent back through the existing disc filters and back to the clearwell. 

7.1.7 Plant Drain Lift Station 

The existing PS-1 will be converted into a plant drain lift station. Drainage piping from the MBR 

system and drum screens will be directed to Manhole 1 (MH-1), thus flowing by gravity to PS-1. 

Piping from PS-1 to the operations building and Cell 2 will be capped and a new force main will 

be installed to the north of the station. The force main will wrap around the top of the north berm 

and connect into the existing 12-inch force main from Tollgate Village. This drain water will 

ultimately be directed back to the influent lift station. 

7.1.8 Aerobic Digestion 

Solids from the MBR system will be pumped to an aerobic digestion tank. The concrete digester 

tank will be located within the property of the existing influent pump station and west of the new 

influent pump station. The digester will provide approximately 263,000 gallons. Approximate 

detention time will be 63 days at 1.0 MGD and 40 days at 1.5 MGD to comply with PSRP/PFRP 

requirements. The digester will be equipped with two blowers each capable of 1,034 SCFM at 9 

pounds per square inch gauge (PSIG) to diffusers in a draft tube arrangement. Decanting 

equipment will be provided in the digester to increase thickness of digested sludge and improve 

dewatering capabilities. At this stage in design, odor control is not provided with the digester.  

 

Table 7.6 - Aerobic Digestion 

Aerobic Digester 

Number 1 

Capacity, gal 263,000 

Tank Diameter, feet 45 

Tank Height, feet 24 

Material/Coating Pre-stressed concrete 

Roof Type Open top 

Foundation Type Embedded starter ring 

Manufacturer CROM or equal 

Blowers Multistage centrifugal   

Aeration Capacity 1,034 SCFM at 9 PSIG 

7.1.9 Operations Building Modifications 

The existing operations building was built in 2005 and houses the UV disinfection system and the 

blower room. Modifications will be made to the piping within the building to install the new UV unit, 

as described in Section 7.1.5.  

7.1.10 Standby Generator 

A diesel standby generator will be installed to provide 500 kilowatts (kW) of backup power supply. 

A 200 amperage (amp) automatic transfer switch will also be included in the design.  



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 29 

 

 

7.1.11 Biosolids Dewatering 

Solids from the aerobic digester will be directed to the biosolids dewatering building. The new 

biosolids dewatering building will be constructed to the east of the new influent lift station and will 

house one screw press or fan press with room for a future unit. The pre-engineered metal building 

will also house all ancillary equipment required for the screw press including a polymer system 

and all electrical and mechanical equipment. The building will also house the blowers for the 

aerobic digester. The dewatering building will be equipped with roll-up doors for press and blower 

maintenance and removal. After dewatering, the biosolids will be transferred to a 30-cubic yard 

dumpster for final disposal. 

 

Table 7.7 - Biosolids Dewatering 

Biosolids Dewatering 

Number of Units 1 

Type Screw Press or Fan Press 

Capacity, lbs dry solids per hour 340 

Washwater Requirements 160 GPM @ 40 PSI 

Manufacturers FKC, Fournier 

Polymer mixing system USGI Polyblend or equal 

7.2 Project Schedule 

The proposed upgrades to the existing Regional WWTP are estimated to be designed by 

November 2020. The design process would include approval of all required documents, land and 

easement acquisition, permit application, advertisement for bids, loan closing, and contract 

award. The construction period would begin in January 2021. Final completion of the project is 

expected to occur in April 2022. A detailed schedule of the design, permitting, and construction 

phases is provided in Appendix B. 

7.3 Permit Requirements 

The proposed project will require a TDEC Division of Water Resources plan review, National 

Pollutant Discharge Elimination System (NPDES) general stormwater permit for construction, an 

Aquatic Resource Alteration Permit, and a Stormwater Pollution Prevention Plan (SWPPP). 

Application and processing of the required permits will begin during detailed design of the project. 

7.4 Total Project Cost Estimate 

The total capital cost of this project is approximately $15.1 million. An itemized opinion of probable 

project cost is provided in Appendix B.  



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

Page | 30 

 

 

8.0 CONCLUSIONS AND RECOMMENDATIONS 

Based on the analysis in this report, Alternative 2, Membrane Bioreactor, is recommended for 

implementation and construction. An MBR system will provide Thompson’s Station with a reliable, 

cost-effective system over the life of its 30-year planning period.  



Preliminary Engineering Report 
Regional WWTP Upgrades 
Town of Thompson’s Station 
June 2020 

 

 

 

 
 

 

 

 

 

 

 

 

APPENDIX A - Figures 

 

  



S
E

R
V

I
C

E
 
A

R
E

A

EXHIBIT 1

T
H

O
M

P
S

O
N

'
S

 
S

T
A

T
I
O

N
,
 
T

E
N

N
E

S
S

E
E

36724-03FILE NO.

C
H

K
.

D
R

.
D

A
T

E
D

E
S

C
R

I
P

T
I
O

N
R

E
V

.

R
E

V
I
S

I
O

N
 
I
N

F
O

R
M

A
T

I
O

N

Copyright 2020, Barge Design Solutions, Inc. ALL RIGHTS RESERVED

6
1
5
 
3
r
d
 
A

v
e
n
u
e
 
S

o
u
t
h
 
/
/
 
S

u
i
t
e
 
7
0
0
 
/
/
 
N

a
s
h
v